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TEST REPORT

Report No.: WT2023B03C01185E

Shanghai Huayuan New Composite Materials

Entl‘usted by: CO.,Ltd :‘
; : N\ TV
Sample Name: Multi-Layer Aluminum Honeycomb Panel ‘x@%\
Test Type: Entrustment test
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Notice

1. This test report is invalid without the seal or cross-page seal.

2. This test report is invalid without the signatures of the related persons.

3. This test report is invalid if erased, altered or copied partially.

4. Any doubt should inform us within 15 days after receiving the test report.

5. The entrustment test samples and relevant information are provided by entrusted
body, the laboratory is not responsible for authenticity. The results shown in this
report refer only to the samples tested.

6. This test report is printed on anti-counterfeiting paper. Copies made from original
should have grid shadings. The numbers on the back of the data sheet are random

and not related with the report.

Laboratory contact information:

Address: No.1 Guanzhuang Dongli, Chaoyang District, Beijing, 100024, P.R. China.

Web: www.ctc.ac.cn

' ; y o ) - ]
; Customer online service platform: https://www.ctc-online.cn
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Telephone of service reception: 400-010-0010, +86-10-51167681
Email of service reception: ywjd@ctc.ac.cn

Telephone of genuine enquiries and complaints: 400-010-0010, +86-10-51167679
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National Research Center of Testing Techniques for Building

Materials
Test Report
Report No.: WT2023B03C01185E Page 1 of 2
Sample(s) | Multi-Layer Aluminum Honeycomb
Nanis Panel Test Type Entrustment test
{ Shanghai Huayuan New Composite
Client
ien Matkriald CocLid Brand ALUCOBEST
; . Meet the
Manufactur | Shanghai Huayuan New Composite Sample : e
e Materials Co.,Ltd State requlrerr.len ¥
testing
1500mmx1000mm
3pcs;
1500mmx>500mm 3
Receiving August 23, 2023 Quantity of pcs;
Date sample(s) 250mmx>90mm 12
pcs;
400mmx20mm 6
pcs
1220mm X 2750mm
Production 18mm -0.3mm
e Model/Si
Date b L IS R AR
0.05mm
Test The method for the test items are August 31 -
i MR Test Date
Method(s) | detailed in the data page(s). September 19, 2023
Judgment | GB 8624-2012 Classification for burning behavior of building materials
Standard(s) | and products

Test Item(s)

1, Burning behavior B, (B-s1,d0,t0)

Test
Result(s)

- S,
* According to GB 8624-2012, test results of bumlgg bqhawor comph(
with the reqmremenls of building materlals and products with Cla},ss B, ('B

7

"‘?:&ﬁ& .'.," t

Remarks: (provided by the client) Multi-layer aluminum honeycomb panel: total thickness
18mm, surface aluminum 0.3mm, bottom aluminum 0.3mm, honeycomb core
4mm>4mmx>0.05mm.

Approved by ? Li ’]/% Checked by %A Compiled by @h\

Address: No.1 Guanzhuang Dongli ,Chaoyang District, Beijing, China
Tel: 00-86-10-51167681
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No. Test Items Requirements of Test Results Individual Test
Standard Conclusion methods
Fs within 60s < 150mm < 150mm pass
Flaming debri GB/T
-arr-ll-ng °S | No flaming No flaming
ignition filter S & A 8626-
oY debris ignition |debris ignition pass
paper within 2007
filter paper filter paper
60s
FIGRAg oMy <120W/s 16W/s pass
THR 005 <7.5M] 2.2M] pass
Burning Not reach.ed Not reached
ViehiiAse LFS the test wing | the test wing pass
1 | ClassB, o ;dge. = efc]ige ‘ 2%?;;
(Bt Bl o flaming o flaming =~
40.10) . droplets/ droplets/ 2006
> droplets/particl ; . pass
* particles particles
within 600 s within 600 s
TSPgo0s <50m? 16m? pass
SMOGRA <30m?/s? Om?/s? pass
R :
Reach Quasi e;s:uS:aS] GB/T
Smoke toxicity | Security level- Y pass 20285-
one ZA Ieysloly 2006
' ZA,
1. The samples shall be installed in accordance with Article 5.2.2 b) of
GB /T 20284-2006 .
Tnstalistion 2. Sample back plate for the thickness of 12mm, the density of 800kg /

m3 of calcium silicate board .

3. Test specimen surface by the fire is the decorative surface .

Remarks: 1.Single combustion detection location: Miyun; Other project detection locations:

Guanzhuang.

2. The test results relate to the behavior of the test specimens of a product under the
particular conditions of the test; they are not intended to be the sole criterion for assessing the

potential fire hazard of the product in use.

End of the Report
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